T ————— -
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

11002596

Page / Pagina:

1/6

Tubes de Acers de México, S.4.

{52) 229 382 1100 e}

Date / Dia: January 18, 2011

{52} 229 98¢ 1800 fax

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacién de Venta:

N/A N/A 153098/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
IStandard or Specification / Normas o Especificaciones:

AP! SPEC 5L,0CTOBER 1, 2007

Steel Grade / Grado de acero:
B/X42-1.245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
18.000 X 0.938 INCH
457 X 23.8 MM

080

Schedule / Cédula:

Length / Longitud:
19.69 /2133 FT
6.00/6.50 MTS

Quantity / Cantidad: 5 Pes/Pz
105.971 FT
32.300 MTS

19107.480 LB
8667.000 KG

Nominal Weight / Peso Nominal:
171.08 LBIFT
254.57 KG/M

'ENSAYO D
m
Specimen condition Specimen dimensions Test Y.S. UT.S. Y.S/MT.S Elongation / Alargamiento
Heat N° Sample N° | Condicién de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N° | MuestraN°| Ls Sc | Type| Ori Size Area Temp. jMin: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamafio Seccion | ensayo fMax: - Max: - -
mm mm2 °C mpa mpa in % Yo
50801 19070 8 AM Ss L 38.15 X 25.06 956,04 RT 593 511 0,77 2 33.7 56.0

AM: As manufactured / Seg(n proceso de fabncacmn

B: Body / Cuerpo

gltudmal / Longitudinal

1angth #Longitud inicial

Ls: Location of sample / Ubicacion de la muestra
Max: Maximum / Maximo

finimum / Minimo,

Qri: Crientation / Crientacion
Req. Max: Required maximum / Maximo requerido
Reg Requ:red/Requendo

Sc: Specimen condition / Condicion de la probeta
Ss: Strip specimen / Muestra rectangular .
U.T.S: Ulimate tensile strength / Resistencia k
Y S: Yield strength / Fluencla :

This cemﬁca(e is: |ssued by 8 compu\enzed Syster and itis; vahd With olectronic signature. Gn thg 0

"Tenaris” is stamped. In' case the owner.of the original cemﬁcate ‘would release a copy of it, h

Compossbon% IComposrcxbn it
%1000 X 100 2
ot 1Cor. 2] ol 3
30 | , 75 | 700
Heal N | P Max |28 ] ~ @]l Blw[wlamwlaml - T - T - T - T—T-"Tn"%
Colada N" Min - 129 B A0} o o ] o = - - w foe B o - - - -
i s W14 | el ea| 2 128 ze] 11 P BTN B i B o VR I A iR
P 15 1alos | 3 1267261 10 18] sl aloaalar]or] oles| & |2ss

rk green coiored.—
the original one takmg

upon hithself. fhe wﬁnsnbimy for any unfawfu} of-notallowed use; Any alteration andfor falsification will be subjscted lo e law.

[ Ter

Este eemﬁcadu se emite mediante sistema computarizado yes Vallﬂado con firma electronica. Bl certiiicado original posee impreso ef logo
Color verde. En caso de que el poseedor def cerlificado. entreglie una copia, debera garantizar la.conformidad con ef ariginal hacnéndose

respansabie por cualquier uso ilegal o indebido. Cua(guner alteraci 6n ylo falsificacion estara su;eba ala tex‘

“FORO3TTT
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Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V,

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

11002596

Page / Pagina:

2/6

Date / Dia: January 18, 2011

Tubos de Acers de México, S.4.

Carret, Méxice Veraciuz Kig 432.7 SN

Deffine Valenzuels Tejeria, Veraoruz, Veracrun
CRFI80T MEXICO

52) 229 €8¢ 1100 fe}

{52) 229 8% 1600 fax

N/A

Customer’s Order ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente;

Manufacturer's Works Order N° / Confirmacion de Venta:

N/A 153098/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones:

APl SPEC 5L,0CTOBER 1, 2007

Steel Grade / Grado de acero:
B/X42-1245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
18.000 X 0.938 INCH
457 X 23.8 MM

080

Schedule / Cédula:

Length / Longitud:
19.69/21.33FT
6.00/6.50 MTS

Quantity / Cantidad: 5 Pes/Pz
105.971 FT
32.300 MTS

19107.480 LB
8667.000 KG

Nominal Weight / Peso Nominal: .
171.08 LBIFT
254.57 KG/M

RIS
IPOS § #
Composition % / Composicion % |
X100 X 1000 X 10000 X100 :
C Mn Si Cr | Mo S P Ni v Cu Al Sn} As | Nb Ti Ca B N |Col. 1]Col. 2] Cor 3]
H Max 28 | 120 - 40 15 30 30 | 400 ] 80 | 400 - - - - - - - - 15 | 100 TS__
Mn | = J28 10} - =] « | ~f «F =] [« ~F )« < 1 «F -1 ~] 1 =1
Heat N° Sample N° [P Max 28 | 120 - 40 15 30 30 { ACO | 80 | 400 - - - - - - - - 15 1 100 15_—
Colada N° | Muestra N° Min - 29 10 - - - e - - e - - - - - - - - - - -
fvemvomn -
50801 198071 P 15 1114} 25 3 251231101 50 | 56 | 125] 19 9 4 24 | 16 | 18 0 66 8 {286} 9.6

 Col. 3 SUMANb+V+TI
. H:Heat/Colada

P: Product / Producto

Requ:red values ~Individuals / Individuales Average/ Promedio
; Valores raqueridos Mins— ¥ Max>22.0° [ Var - Min— ] Max. . Var.
Heat N° SampleN° | Specimen condition | Quad. :
Colada N° | Muestra N°® Ls Sc Avg. & o
B AM 793f 07 ]
B AV 7734 28 |

AM As manufactured 1:5egin proceso de fabncacxbn
Avg Avarage/ Promedm

ID: Internal diameter / Diametro interno

_ Ls: Location of sample / Ubicacien de 1a muestra

| Min: Minimum / Minimo

MW Middie wall / Centro

~Quad: Quadrant/ Cuadrante :
. So: Specimen condition / Condicion de la probeta

"Tenaris” is stamped. in'case the owr

iginal certific:

upon hnmseti the o

nsabnhty for any unléwiu! ar not aliuwed yse: Any alteration and/or falsrﬁcahon wxl( ba subjected to'the law.

A SR RIS T T -
This certificate s issued by s computenzed system and itis vaHd with electronic signature. On.the-oniginal certificate the trade-mark green colored .

rolease a copy of it, hemist attestits \':onformlty 1o the original one tak}ng

Este oe icado se emite mediante sistema compu(anzadu yes vahdado con firma electronica.  Elcertificado onginal posee impreso el logo
- |Tenars color verde. En caso te que el poseador del: cemﬁcado “entreglie Una copia, debera garantizar s conformidad con e! original hacxéndose

respansabte por cualquier uso ilegal o indebida. Oua gmer horacion ylo falsificacion estara suj ata ala lex

FORGITT




Tubus de Acero de Méxice, S.4.
Y . agina’ Carret, Méxioe Veracruz b 337 8
il CERTI FlCADO DE PRU EBAS EN FABRICA Number / Namero: Page / Pagma' E’eg’into ix’;?S);M‘.ue!ah;%;.zrx‘:vléijcmz%\j\"e.racruz
enar: CERTIFICADO DE PRUEBAS EN FABRICA 11002596 3/6 e ece
Date / Dia: January 18, 2011 (52) 225 585 1600 fax
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 153098/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
|API SPEC 5L,0CTOBER 1, 2007 BX42-1.245/1.290 PSL1{ NORMAL BEVEL
BISELADO NORMAL.

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 5 Pes/Pz Norninal Weight / Peso Nominal:
18.000 X 0.938 INCH 080 19.69/21.33 FT 105.971 FT. 19107.480 LB 171.08 LBIFT
457 X 23.8 MM 6.00/6.50 MTS 32.300 MTS 8667.000 KG 254.57 KG/M

oo
UREZ A
; wm

QD: Outside diameter / Diametro externo Var: Variation / Variacién I

Standard / Norma:
Heat N° Sampie N° Result
Colada N° | Muestra N° Resuitado
— ——
50801 19070 Good / Bueno

Results / Resultado

Pressure./ Presion

Unit/ Uﬁidéql - Value / Valor

st 2,970

Satisfactory / Satisfactorio

Thts cerhﬁcate is issued by a computenzed system and itis valid with electronic signature. On the oﬂglnal certxﬁmte the' b‘ade-mar‘k green colored
"Tenaris"is stamped. In case the owner of the oniginal certificate wou!d release a copy of it, he must attest | fis cunfcnmty to the original one takmg &
upon himself: the responsibimy for any unlawful or fot aﬂowed usa. Any ion and/or falsmcaﬂon wm o ms law,

A
, Este cemﬁcado se emite mediante sistema computanzado y.es vaiidade. con firma electronica. Elcerticado original posee impreso el logo

Tenans color verde. En caso de que el poseedor del certificade: enf!egue una copia, debera garantizar I eonformldad con e} originai hacrendose
msponsab!e por cualquier uso jlegal o indaebido. Clialquier /Ia falsificaci sstaré sujetaala Iey

B FOROE‘,17~1 -




p——————————————————anpe——
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

11002596

Page / Pagina:

4/6

Tubos de Acers de Mexice. S.A,

Carret, Mexico Veraeruz KM 432.7 SN

Delfino Vatenzuela Tejeria. Veracruz, Veracrur
C.P. 21887 MEXICO

(523 229 25% 1100 e}

Date / Dia: January 18, 2011

(52} 225 889 1800 fax

Customer's Order ltem / Orden Glients -

N/A

Item: Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

NIA 153098/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

AP1 SPEC 5L,0CTOBER 1, 2007

Standard or Specification / Normas o Especificaciones:

Steel Grade / Grado de acero:
B/X42-1.245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: tength / Longitud: Quantity / Cantidad: 5 Pcs/Pz Nominal Weight / Peso Nominal:
18.000 X 0.938 INCH 080 19.69/21.33FT 105.971 FT 19107.480 LB 171.08 LB/FT
457 X 23.8 MM 6.00/6.50 MTS 32,300 MTS 8667.000 KG 254.57 KG/M

Heat treatment / Tratamiento térmico: Pipe { Tubo

Quench media of heat treatment process / Medio de enfriamento de! tratamiento termico: Water / Agua
Temperature Scale / Escala de Temperatura: celcius

Type
Tipo

Normalized / Normalizado

Supplementary nifor atmn

lnformaclén Sup!ementaria,
Kl

[Manufactired by TenarisTamsa
ISteel making process:

|Electric Arc Fumace-Ladle Fumace-Ingots.

Fully Killed Stee} +

Not repaired by welding

Non destructive test. Satisfactory
lnspectmn method :
ELMPL-EMI- FLVI “ MFI -

ASTM A53.07/ASME SA106,07

Material free from Me’fi;ury contamination

MATERSAL DE AC‘UERDO ANACE MRD’!?B-«ZOOS

“Tenaiis” is'stamped.. In case the owner of the original coitificate Would release a copy of it, he rust attest

AP SPEC 5L.OCTOBER 1, 2007,FE. 20090‘!01/ASTM A106 08/ '

‘ Fabricado por TénazisTamsa S

Fabncacén del acero:

- Horno de Arco Eléctrico-Homo de Af inacion- ngotes
: Acero calmado con aluminio”

, Matenal libre de contaminacién de Mercurio

‘ANo reparado por soldadura

Control no destructivo. Satisfactorio

{Méetodo de inspeccion

- fFLVMPL EMLS FLVI - WP -

AP! SPEC 5L.OCTOBER 1, 2007 FE. 20090101/ASTM A106 081
{AsTM A53.077ASME 5A106,07
. MATERIAL DE ACUERDO A NACE MR0175. 2003

_-—T' i eese—————
Thig certificates 'ssuad hiy:a computerized system and it 15 vallid with efectronic signature. On the orig maz cemcate ﬁ-;e {rade-mark green cojored

its conformity. to
s _éectad to'the law.

the original one taking LEEr

$te cert cado se emite mediante sistema corr i lidado con firma electronica. ]
Tenaﬂs cokzr verde. En caso de que el poseedor del cerhﬁcado entregus una copia, debera garantizar la.conformidad con el original haciéndose

ET Corinicado original posee impreso el loge

upon mmse!f the responsibmty for any unlawful or nnt alfowed uge; Any alteration and/or falsrﬁcatmn wiltbe

por cualqui

uso ilegal o indebido. Ci ‘alteracion

ion estard sujeta alaley.:

, FQR0317ﬁ  7: -




Tubos de Acers de Méxice, S.4.

mm C E RTI F'CADO D E P RU E BAS E N FAB RICA Number / Namero: Page ! Pégina: g:lrflx:(o xji‘:;(r:ioLéia Tejezni;fwvzfjc‘:uj\{\’eyﬁmiz
— CERTIFICADO DE PRUEBAS EN FABRICA 11002596 5/6 (oo 228 908 1150
Date / Dia: January 18, 2011 32) 225 585 1600 fox
mmm [WA'A Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. det Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 153098/01
Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero; Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 5 Pes/Pz Nominal Weight / Peso Nominal:
18.000 X 0.938 INCH 080 19.69/21.33 FT 105.971 FT 19107.480 LB 171.08 LB/FT
457 X 23.8 MM 6.00/6.50 MTS 32.300 MTS 8667.000 KG 254.57 KG/M

ON SUPLEM

Supplementary information
Informacion Suplementaria
Tamsa Ref: 094876 JTamsa Ref. 094876

Heat N* Quantity Length Weight

Colada N° Cantidad Longitud Peso

(Pieces) (ft) (m) (Tons)

8071 5 105.97 B2l i BIeeT
AvefageTeng{h per pipe Nominal weigTit perpipe
Longitud promedio por tubo Peso nominal por ubo :
e e ey T (ko/m)
201940 oF 0 646 189._3‘,1 i | 268.328

s
rhﬁcado se emite mediante sistema computarizado y es validado €on firma electronica. ETceriicado original posee impreso el fogo
| Tenaris color verde. En caso de que el poseedor del certificado entregue Unha copia, debera garantizar 4 conformidad con el original haciéndose:
sponsable por cualquier uso flegal o indebido. Cualquisr Jén 1Y/a; fF ion estara sujetaala 1sy :

AR A o
This: (:emﬁcate is msued by a computenzed system anditis: vahd \Mth electronic signature. On the ‘onginal certifi the e-mark green colors,
"Teraris” is stamped. In.¢ase the owner of the. origirial certificate would release a copy of it, he must aftest fis conformity to the original one taki
upon: hlmsaif the rsspons&hmty for any unlawful :or-not allowed use. Any alteration and/or falsrﬁmhon wﬂl be subyscte d 1o the law.

—FORDS




Tubos d

CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pagina: Care

Delfine valenzuela Tejerta, Veracruz, Veracrur

CERTIFICADO DE PRUEBAS EN FABRICA 11002596 6/6 (a3 325 0%

Date / Dia: January 18, 2011 222

Customer / Cliente: PLESA ANAHUAC Y CIAS, SA. DEC.V. Customer’s Order itern / Orden Cliente - item: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A N/A 153098/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BIX42-1.245/1.280 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Scheduie / Céduta: Length / Longitud: Quantity / Cantidad: 5 Pcs/Pz Nominal Weight / Peso Nominal:
18.000 X 0.938 INCH 080 19.69/21.33 FT 105971 FT 19107.480 LB 171.08 LB/FT
457 X 23.8 MM 6.00/6.50 MTS 32.300 MTS 8667.000 KG 254,57 KG/M
This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with Por el presente certificamos que el material aqu; descriio ha sigo fabricade, muestreado, ensayado e inspeccionado de
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. acuerdo & los requisitos de su orden de compra. Este certificada no es, ni puede ser usado, como una declaracién de origen.
CUSTOMER . THIRD PARTY TENARIS QUALITY DEPARTMENT SIGNATURE

i
INSPECTION COMPANY
COMPARIA DE INSPECCION

s

Company Name: N/A

Quality System Certified N° 110950/010 Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEPT.
The certification covers the Tenaris DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO, DE CERTIFICACION DE CALIDAD
Quality Management System exclusively . i o . . Israel de la Cruz-Martinez . . Gonzalo Troncoso Torres e

This certificate is issued by a computerized system and tis valid with electronic signature. On the original certificate the rade-mark green colored s JEsle ceffificado se emite mediante sistema computanzato ¥, es validado: cor firma electronica.  Efcerlificado onginal posee impreso ef fogo
"Tenaris" is stamped. It case the owner of the original cerificate would release a capy of it, he.must altestits conformity to.the original one taking “ {Tenans color verde. En caso de que el poseedor del certificads entregise una copia, debera garantizar fa conformidad con el original haciéndose:

upon himself the responsibility for any unlawiul or not sllowed use. Any alteration and/or falsifiation will be subjected to the Jaw. responsable por cualquier uso ilegal o indebido. Cualquier aleracion v/g falsificacian estara sujeta alaley.

—__FORO3I71



